SPARE PARTS CATALOGUE
: HUSQVARNA HH 389MP

Spare Parts List



SPARE PARTS LIST



HH 389MP / HH 3890B / HH 389MPC
CYLINDER HEAD ASSY

Y
T ﬁ \O
)

»

D




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349254  CYLINDER COVER CYLINDER HEAD COVERKIT 1

2 546303201 BOLT 1
CYLINDER HEAD COVER

3 599349255 GASKET GASKET 1

4 599349256  CYLINDER HEAD KIT 1

5 546303301 BOLT T110:M10L=80 1
CYLINDER HEAD COVER

6 599349257  GASKET GASKET 1

7 599349201 PN E%CATION PIN - MULTIPACK: 1

8 590844201 SPARK PLUG HQT-7 1

9 599349261 VALVEKIT 1

10 599349260 VALVEKIT ROCKER ARM KIT 1

11 529458601 PLATE PUSH ROD GUIDE PLATE 1

12 546303401 PUSHROD PUSHROD SET 1
T110:M8 =54 -

13 599349259 STUD MULTIPACK: 2 1
T110:M6/8 =134 -

14 599349258 STUD MULTIPACK: 2 1

15 529459601 TUBE 1



HH 389MP / HH 3890B / HH 389MPC
PISTON & CRANKSHAFT

................

IIIIIII

(GI{@@




REF. PART NO. DESCRIPTION REMARK QTY. KIT
599349268 PISTONRING SET

599349269 PISTON ASSY

599349267 CONNECTING ROD

599349265 CRANKSHAFT

599349264 KEY MULTIPACK: 10

599349288 CAMSHAFT KIT

599349263 BALL BEARING

OO (N[O | |W[N|—

599349266  SHAFT BALANCING SHAFT

U IS (U U Y I [ N N

10 599349262 BALL BEARING



HH 389MP / HH 3890B / HH 389MPC
CARBURETTOR & AIR FILTER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349270 GASKET KIT CARBURETTOR GASKETKIT 1

2 599349271 CARBURETTOR FORENGINE: 970505901 1
FOR ENGINE: 970505801

2 599349272 CARBURETTOR ey 1

3 599349273 AR FILTER ASSY FORENGINE: 970505901 1
FOR ENGINE: 970505801

3 599349274 AR FILTER ASSY DS 0
ELEMENT - FOR ENGINE:

4 599349275 ARFILTER 970505501 1
ELEMENT - FOR ENGINE:

4 599349276 AR FILTER 970505801 AND 1
599349290

5 599349346 NUT GB/T6177.1:M6 1

6 599349258  STUD VLG, dleeL=lon-o 1

MULTIPACK: 2

7 529878601 REPAIRKIT CARBURETTOR REPAIR KIT 1



HH 389MP / HH 3890B / HH 389MPC
FLYWHEEL & IGNITION MODULE




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599596801 SEAL OlL SEAL 1

2 599349278 FLYWHEEL 1

3 599349279 IMPELLER 1

4 599349280 NUT T110:M16%15 1

5 599349281 STARTER ASSY FOR ENGINE: 970505901 1
FOR ENGINE: 970505801

5 599349282  STARTER ASSY AND 599349290 1

6 599349283  STARTER HANDLE ASSY 1

7 546303501 WASHER T021:6.2x11x1 1

8 546303601 BOLT T021: M6 L=8 1
STOP SWITCH - FOR ENGINE:

9 599349234 SWITCH 970505901 1
STOP SWITCH - FOR ENGINE:

9 599349235 SWITCH 970505801 AND 1
599349290

10 546303701 BOLT GB/T 16674.1:M6 L=12 1

11 599349277 IGNITION COIL 1

12 599349094 BOLT GB/T 16674.1: M6 L=25 1
OIL PROTECTOR - FOR

14 599349219  SENSOR ENGINE: 970505801 AND 1
599349290
OIL LEVEL - FOR ENGINE:

16 599349289 SENSOR 970505801 AND 1
599349290

17 546303801 BOLT GB/T 16674.1:M6 L=14 1



HH 389MP / HH 3890B / HH 389MPC
GOVERNOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349291 CRANKCASE FOR ENGINE: 970505901 1
FOR ENGINE: 970505801
1 599349292 CRANKCASE AND 599349290 1
2 599596801 SEAL OIL SEAL 1
3 599349293 OILPLUG 1
4 599349287 GEAR GOVERNOR GEAR 1
5 599349286 ARM SPEED REGULATING ARMKIT 1
6 599349285 THROTTLE HANDLE 1
7 546303701 BOLT GB/T 16674.1:M6 L=12 1
8 599349284 THROTTLE ASSY 1
9 599349345 NUT GB/T6177.1:M6 1
10 599349290 DEFLECTOR AR DEFLECTORKIT 1



HH 389MP / HH 3890B / HH 389MPC

CRANKCASE COVER

F




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 599349294 COVERKIT CRANKCASE COVER 1

2 599596801 SEAL OlL SEAL 1

3 546303901 BOLT GB/T 16674.1:M8 L=40 1

4 599349297 DIPSTICK 1

5 599349296  GASKET CRANKCASE COVER GASKET 1

6 509349295 PN Ié%CATION PIN - MULTIPACK: 1

7 599349263 BALL BEARING 1

8 599349262 BALL BEARING 1



HH 389MP / HH 3890B / HH 389MPC
FUEL TANK

,/‘:\\\\‘l '\ %fﬁ: <8

=
0

D) i~

i




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349298 FUEL TANK ASSY 1
2 599349153 FUEL CAP 1
3 599349157  FUEL SPOUT 1
4 599349301 BOLT GB/T 16674.1:M8 L=25 1
5 599349358 GASKET MULTIPACK: 10 1
6 546304001 NUT GB/T6177.1:M8 1
7 599349352 TUBE 1
8 599349357 CLIP HOSE CLIP - MULTIPACK: 20 1



HH 389MP / HH 3890B / HH 389MPC
EXHAUST




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349302 MUFFLER 1
MUFFLER GASKET -

2 599349303 GASKET MULTIPACK: 10 1

3 599349195 NUT GB/T6170: M8 1

4 599349258 STUD TL110:M6/8 =134 -

MULTIPACK: 2 !



